
i 

 

University of Southern Queensland 

Faculty of Engineering and Surveying 

 

 

Optimized Scheduling of Water Distribution Network to 

Reduce Energy Costs 

 

 

A Dissertation submitted by 

Mr Samuel James Curran  

 

 

 

in fulfilment of the requirements of 

ENG4112 Research Project 

 

towards the degree of 

Bachelor of Engineering (Honours) (Civil) 

 

October 2015 

 



ii 

 

ABSTRACT 

Energy costs for water utilities have increased significantly over recent years, primarily due to 

expanding water supply systems and increases in electricity charges. The impact of rising 

energy costs is being felt by Rous County Council (Rous Water) who own and operate the bulk 
[...]
control operation of the WTP has not been investigated previously. 

The average annual electricity consumption for the Nightcap WTP is 3000MWh, which 

includes electricity consumption from two separately metered electricity supply points. One 

supply point is for the WTP (excluding waste treatment) and the other supplies power to the 

Raw Water (Dam) Pumps and the Waste Treatment Plant 

Based on this high energy consumption the Nightcap WTP is a contestable electricity site 

which requires electricity retailers to bid for the electricity contract for this site. The site has 



3 

 

recently been signed to a new 30 month electricity supply contract. The retailer has offered a 

Time of Use (TOU) energy consumption tariff for this site. Peak and Shoulder energy usage 

are at the same rate while Off-peak energy usage is considerably less. 

The electricity distributor for this site is Essential Energy. The network electricity tariff is 

BLND3AO LV TOU Demand 3 Rate. This network tariff has a demand charge for each TOU 

tariff period. The demand charge is based on the highest recorded energy demand recorded at 

the WTP during the month. The Peak and Shoulder monthly maximum demand is charged at 

the same rate with Off-peak demand charges being considerably less. This network tariff also 

has TOU charges for electricity consumption. Again, the Peak and Shoulder consumption 

charges are charged at the same rate with Off-peak charges being considerably less. 

All charges are adjusted for losses in the distribution and transmission lines and generally add 

10% to the contract rates. A summary of all loss adjusted electricity charges at the Nightcap 

WTP is provided below in Table 1.1 (2014/15 figures): 

Charge Description Charge Type Amount 

Peak Energy Consumption $0.1004/kWh 

Shoulder Energy Consumption $0.1004/kWh 

Offpeak Energy Consumption $0.0654/kWh 

Peak Demand Demand $14.955/kVa 

Shoulder Demand Demand $14.955/kVa 

Offpeak Demand Demand $3.4182/kVa 

Market Charges/Levies (AEMO, SRES, etc.) Consumption $1.4936/kWh 

Network Access Charge Daily $13.613/Day 

Meter charge, retail fee Daily $5.10/Day 

Table 1.1  Nightcap WTP Electricity Charges 

The Nightcap WTP is currently operated to meet the demand of the water distribution network. 

The average energy consumption rate for the WTP during normal operation is approximately 

283kWh/Mega litre (ML). This project is not looking at reducing the energy consumption per 

ML but rather shifting the energy usage into a lower cost TOU tariff period. 

The TOU tariff periods for the Nightcap WTP are a common arrangement as shown in Figure 

1.1 below. Note these tariffs only apply to weekdays. Weekends are completely off peak. 



4 

 

 

Figure 1-1  TOU Tariff Periods (Weekdays only) 

Scheduling the WTP energy usage and demand into a lower cost TOU tariff period (or shifting 

all usage into two rather than three TOU tariff periods) will result in significant energy cost 

savings. 

 

1.5. Methodology 

The methodology used in this project was that of investigation and modelling. A preferred 

option was identified that would achieve the project objective. Further work includes a business 

case to Council to secure funding and implementation of the project recommendations. 

Investigation 

The first stage is to investigate the current energy usage within the Nightcap WTP and water 

distribution network to determine the constraints for the project and the best opportunities to 

reduce energy costs. Investigations into potential options to achieve the project objective were 

undertaken in this stage. An energy audit was conducted to analyse the energy usage patterns 

of the Nightcap WTP. 

The investigation stage focussed on existing functionality within the system that may be able 

to assist in achieving the project objective as well as determine the potential energy savings to 

help in preparing the business case for any potential solutions. 



5 

 

Investigation was primarily desktop based and involved developing a thorough understanding 

of the operation of both the WTP and the distribution system, extensive data collection and 

analysis. A literature review was undertaken to determine the current research done in this area 

and to provide a starting point for this work. 

Modelling and Validation 

Various models of the distribution system were developed in Excel to enable possible solutions 

to be tested to review if the project objective could be achieved without detriment to operation 

of the network. 

This modelling of the potential solutions was able to validate and confirm the viability of the 

options. 

Business Case 

A business case will be prepared for presentation to Council to request approval to proceed and 

potential funding for implementation of the preferred solution. This will involve justifying the 

project to Council through demonstration of the potential savings and improvements to 

operations. The investigation of this project was initially requested by Council so it is likely 

that future funding should be available. 

Design and Implementation 

The preferred option will have a detailed design and specification prepared combined with an 

implementation plan. Depending on the funding required the implementation may be able to 

proceed prior to completion of a business case to Council. 

Field optimization of preferred option 

The implemented option will no doubt undergo further refinement and optimization in the field 

to identify the best possible configuration that will satisfy the operating rules and allow the 

most flexibility in operating the system, such as adapting to unplanned shutdowns and required 

maintenance activities. 

 



6 

 

1.6. Project Viability 

To demonstrate the viability of shifting the electricity usage and demand into lower cost or 

fewer electricity TOU tariff periods, analysis of Nightcap WTP water production data for the 

last seven years was undertaken to determine the average and peak day demands. 

Analysis of Nightcap WTP production data from the last seven years returned an average daily 

production of 29.5ML and a peak daily production of 44.8ML. WTP run hours can be 

calculated roughly by dividing the daily production by the typical production flowrate. The 

typical production flow rate for the Nightcap WTP is 600L/s which is running two raw water 

(dam) pumps. 

Table 1.2 below shows the WTP run hours to produce the average and peak production 

quantities. 

 Average Day Peak Day 

Water Production (ML) 29.5 44.8 

WTP Run Time (Hrs) 13.7 20.7 

Table 1.2  WTP Run Hours for Average and Peak Day Demand 

The total hours for each TOU tariff period in the above TOU structure are: 

 Peak: 5 hours 

 Shoulder: 10 hours 

 Off Peak: 9 hours 

Based on the required WTP run hours to produce the average and peak day demands it is clear 

that the average day demand can easily be met without using energy during the peak tariff 

period however the peak day demand would require energy to be used in all TOU tariff periods. 

There is scope to run the WTP at an increased flowrate thereby reducing the required run hours 

but this has other issues and is discussed in a later section. 

In regards to energy demand costs these are charged based on the maximum demand for the 

month for each TOU tariff period so running the WTP once during the month in the Peak power 

period will incur the full Peak demand charge. 

The maximum day demand that can be produced by the WTP in only Offpeak and Shoulder 

TOU tariff periods (19 hours combined) is approximately 41ML. This is based on a constant 

600L/s flowrate. As indicated by the dashed line in Figure 1.2 below, over 99% of all daily 



7 

 

production records from the last 7 years are less than 41ML and can theoretically be produced 

by the WTP without using energy in the Peak TOU tariff period. 

Note this viability check is only considering the current WTP flowrate of 600L/s. As previously 

mentioned the WTP may be able to be operated at higher flowrates which would increase the 

daily water production capacity and increase the viability of this project. However there would 

be a significant cost penalty imposed by high electricity demand charges when running the 

plant at higher capacities. Discussion on running the WTP under different operating scenarios 

is included in a later chapter. 

 

Figure 1-2  Nightcap WTP Daily Production Exceedance Curves 

Taking advantage of TOU metering at the WTP will result in a significant saving in energy 

demand charges. Evaluation of the energy cost savings is assessed in a later section. 

 

 

 

  

0

5

10

15

20

25

30

35

40

45

50

0 10 20 30 40 50 60 70 80 90 100

D
ai

ly
 P

ro
d

u
ct

io
n

 (
M

L)

Probability of Exceedance %

Nightcap WTP Daily Production Exceedance Curve



8 

 

2. CHAPTER 2 – BACKGROUND 

 

2.1. Description of Nightcap WTP 

Nightcap WTP is a 70ML/day Dissolved Air Filtration Flotation (DAFF) plant. The operation 

of the plant is fully automated and controlled by a Supervisory Control and Data Acquisition 

(SCADA) system. 

The plant is automatically started when the water level in the CWSR drops to the low level set 

point and the plant stops when the water level in the CWSR reaches the high level set point. 

The plant operates on a continuous flow of 600L/s however some processes within the plant 

occur on a regular cycle such as backwashing of the filters. 

The Nightcap WTP primarily extracts water from the adjacent Rocky Creek Dam however 

water can also be delivered from the Wilsons River which is used a secondary supply. 

An aerial view of Nightcap WTP highlighting the treatment trains is shown as Figure 2.1. 



9 

 

 

Figure 2-1  Nightcap WTP - Aerial View 

 

2.1.1. Nightcap WTP Process Overview 

The original WTP was constructed in 1992. The WTP was upgraded in 2006 to include a Waste 

Treatment Plant for the water treatment solids. The WTP was again upgraded in 2008 to 

introduce the alternative source water of the Wilson River and construct an Ozonation and 

Biologically Activated Carbon (BAC) Filter for tertiary treatment of the potable water. 

To give the reader an appreciation of the treatment process at the Nightcap WTP the process is 

described below following the flow of water through the plant. 

 

 

 



10 

 

Raw Water Delivery 

Raw (untreated) water is delivered to the head of the WTP from either the Rocky Creek Dam 

raw water pumps or the Wilson River high lift pumps. 

The WTP is run at approximately 600L/s by running either two raw water pumps or a 

combination of one raw water pump with the Wilson River high lift pumps. 

Raw Water Mixing 

Lime is added to the water to increase the alkalinity and CO2 is added to decrease the pH to 

achieve optimum coagulation. Lime and CO2 also react to form calcium bicarbonate which 

buffers the water against changes in pH. 

Coagulants (Aluminium Chlorohydrate and polyelectrolyte) are added to the water to suspend 

and clump the solids particles in the next process. The water passes through a series of baffles 

and weirs to hydraulically mix the chemicals into the water. 

Flocculation 

The water is passed in flocculation tanks where slow speed mixers assist the coagulants to bind 

together lightweight solid particles in the water to form heavier “flocs”. 

Flotation and Filtration 

Dissolved air is pushed through the water to float the flocs to the surface forming a sludge 

which is periodically skimmed off and recycled through the waste plant. The water is then 

filtered through sand filters to remove any residual coagulant chemicals and floc particles 

which were not floated off. 

Ozonation 

Filtered water is then pumped through the ozone contact tank where primary disinfection 

occurs. Ozone is manufactured on-site using generators which convert oxygen (O2) to ozone 

(O3). Ozone breaks down any organic material that may be present (such as taste and odour 

causing compounds, algal toxins, pesticides and herbicides) into biodegradable compounds.  

Biologically Activated Carbon (BAC) Filters 

The water is then filtered through BAC filters, where the microbiological action in the filters 

consumes and removes the compounds. 



11 

 

 

Residual Disinfection and pH Correction 

The treated water is then dosed with Lime to increase the pH to drinking water standards. 

Chlorine is added as a residual disinfectant to protect the water from disease causing organisms 

from the treatment plant to the consumers tap. 

Fluoridation 

Fluoridation of the water is only required for three of the four Constituent Councils supplied 

from the Rous Water bulk system. The fluoridation plants are therefore located at downstream 

locations on the distribution network.   

Wastewater Treatment 

Wastewater from the filtration process is thickened in settlement tanks before passing to the 

centrifuge for dewatering. Separated clear water from the process is returned to the head of the 

WTP while the dewatered sludge is taken off site for disposal. 

Figure 2.2 below is a process schematic of the Nightcap WTP. 

 

Figure 2-2  Nightcap WTP Process Schematic 

 

2.1.2. Energy Usage at Nightcap WTP 

There are two electricity metering points at Nightcap WTP with separate National Meter 

Identifiers (NMI): 

 Raw Water Delivery + Waste Treatment Plant (NMI: NFFFNRKJ61) 



12 

 

 Water Treatment Plant (NMI: NFFFNRKJ60) 

2.1.2.1. Raw Water Pumps +Waste Treatment Plant 

At the raw water pump station there are four fixed speed centrifugal pumps each rated at 110kW 

however the current water demand only requires the WTP to operate on two pumps with two 

standby. 

The majority of processes at the WTP are designed for 70ML/day production and current 

average day demand (ADD) in the distribution network is less than 30ML/day. This ADD can 

be achieved in approximately 14 hours of WTP run time by running only two raw water (dam) 

pumps which produce a flow rate of approximately 600L/s. 

This electricity metering point also includes power supply to the Waste Treatment Plant. The 

Waste Treatment Plant was added to the Nightcap WTP in 2006 and is a continuous flow 

process for thickening and dewatering the water treatment solids for disposal off site. The 

Waste Treatment Plant accepts all waste water from the WTP. 

A summary of the energy using equipment at this electricity metering point when the plant is 

running is presented in Table 2.1 below. 

Equipment kW Rating Usage 

Raw Water (Dam) Pump x 2 110kW each Continuous when WTP running 

Waste Recycle Pump x 2 30kW each Continuous when WTP running 

Centrifuge 15kW Continuous when WTP running 

Supernatant Pump 11kW Continuous when WTP running 

Diluted Solids Holding (DSH) Pump 11kW Continuous when WTP running 

Other Equipment - Combined 26kW Continuous when WTP running 

Table 2.1  High Energy Using Equipment (Raw Water & Waste: NFFFNRKJ61) 

 

2.1.2.2. WTP (excluding Waste Treatment) 

The WTP is operated on a continuous flow and thus most the equipment within the WTP 

processes is operated on a fixed speed. Therefore the energy demand in the WTP is fairly steady 

and predictable when the WTP is running. The major use of energy in the WTP is pumping 

water through the treatment processes and generation of ozone gas. 



13 

 

Each of the six sand filters are backwashed once for every 25 hours of WTP operation. Each 

of the six BAC filters are backwashed once for every 90 hours of WTP operation. The 

backwash process involves pushing large amounts of water and air through the bottom of the 

filters to clean the filter media. Backwashing of the filters causes occasional spikes in energy 

demand. 

A summary of the energy using equipment at this electricity metering point when the plant is 

running is presented in Table 2.2 below: 

Equipment kW Rating Usage 

Air Compressor Ozone Train x 2 77kW each Continuous when WTP running 

Ozone Generator x 2 73kW Continuous when WTP running 

Air Blower 75kW each Batch. 12min every backwash 

Backwash Pump 55kW each Batch. 14min every backwash 

Dunoon Pump 55kW Batch. 5hrs every day 

Recycle Pump x 2 45kW Continuous when WTP running 

Relift Pump x 2 30kW Continuous when WTP running 

Main Air Compressor 18kW Continuous when WTP running 

CO2 Service Water Pump 15kW Continuous when WTP running 

Lime Service Water Pump 11kW Continuous when WTP running 

Other Equipment - Combined 53kW Both continuous and batch 

Table 2.2  High Energy Using Equipment (WTP: NFFFNRKJ60) 

 

2.1.3. Operating Scenarios for Nightcap WTP 

The normal operating scenarios for Nightcap WTP are to run either two dam pumps or a 

combination of one dam pump and the Wilson River high lift pumps. Both these operating 

scenarios produce a WTP flowrate of roughly 600L/s. The WTP can be operated with higher 

inflows however the operations staff at the Nightcap WTP report higher flows through the plant 

will cause overloading of some of the treatment processes, namely the waste treatment plant 

and lime dosing system (Hildebrand, B 2015, pers. comm., 21 May). The affected processes 

may either be undersized or require further process optimization to provide effective treatment 

for the increased flowrates. 



14 

 

The existing dam pumps have fixed speed drives and currently run at around 90% load. One 

potential option is to install Variable Speed Drives (VSDs) onto the pumps to allow pumping 

at variable flowrates which may assist to optimize the WTP run times. 

The different operating scenarios are presented in Table 2.3 below each with its own pros and 

cons in regards to energy costs and ability to assist in WTP run time optimization. 

Operating 

Scenario 

Flowrate 

(L/s) 

Pros Cons 

2 x Raw Water 

(Dam) Pumps 

600  WTP processes are 

proven for this flow rate 

 Lowest energy 

consumption 

 Long WTP run time to produce 

daily consumption 

1 x Raw Water 

(Dam) Pumps + 

Wilson River 

600  WTP processes are 

proven for this flow rate 

 Long WTP run time to produce 

daily consumption 

 High energy consumption 

3 x Raw Water 

(Dam) Pumps 

900  Short WTP run time to 

produce daily 

consumption 

 Would exceed capacity of some 

WTP treatment processes 

 Processes not currently 

optimized for this flowrate 

 Moderate energy consumption 

2 x Raw Water 

(Dam) Pumps + 

Wilson River 

900  Short WTP run time to 

produce daily 

consumption 

 Would exceed capacity of some 

WTP treatment processes 

 Processes not currently 

optimized for this flowrate 

 High energy consumption 

Raw Water 

(Dam) Pumps + 

VSDs 

Variable  Short WTP run time to 

produce daily 

consumption 

 WTP could be run with 

varying flowrates to 

match demand 

 Could exceed capacity of some 

WTP treatment processes 

depending on flowrate 

 High cost to implement VSDs 

 Moderate energy consumption 

Table 2.3  Nightcap WTP Operating Scenarios 

 

2.1.3.1. Increased WTP Flowrate 

The main benefit of using an increased flowrate through the WTP is to reduce the required 

WTP run hours needed to meet the demand of the distribution network. This in turn would 

allow more flexibility in scheduling the WTP run times to avoid peak tariff periods. The 

obvious downside is that increasing the flowrate requires increasing the energy usage of the 



15 

 

pumps and other equipment which may offset any potential savings gained by avoiding Peak 

power demand charges. 

The main equipment that would contribute to the increased demand are as follows: 

 Raw water (dam) pump – extra pump required 

 Ozone compressors and generators – flow paced operation 

 Relift pumps – flow paced operation 

 Chemical dose pumps – flow paced operation 

 Waste Treatment Plant – flow paced operation 

All other equipment in the WTP would either: 